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These are the minutes of IEEE 802.18 meeting held at the Hyatt Regency Vancouver, Vancouver, B.C., Canada.
Monday, January 14, 2013, PM1

1. The Chair called the meeting to order at 1:40 PM. 
2. The Vice Chair reminded the members to record their attendance.

3. The Chair reminded members about the cell phone courtesy policy.

4. The Chair reminded members of the anti-trust provisions of IEEE 802. 
5. The Chair asked the Patent questions per the IEEE requirements.

6. The Chair reviewed future IEEE 802 sessions and venues. 
7. The current agenda is document 18-12/130r3.

8. The Chair reviewed the agenda and made some changes.
Motion: To approve the RR-TAG agenda for the January 2013 Meeting, 18-12/130r3.
Move by:  John Notor
Second by:  Vijay Auluck
Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed

9. The minutes of the November 2012 Plenary Meeting, 18-12/119r5, were reviewed and edited.  A motion to approve the minutes was made.
Motion: To approve the November 2012 San Antonio, Tx, minutes, 18-12/119r5.

Move by:  Jay Holcomb
Second by:  John Notor
Discussion: None

Vote:  2 Yes 0 No 1 Abstain 

Motion: Passed
10. The minutes of the December 3, 6, 2012 Teleconference Meeting, 18-12/129r1, were reviewed.  A motion to approve the minutes was made.
Motion: To approve the December 3, 6, 2012 Teleconference Meeting minutes, 18-12/129r1.

Move by:  Vijay Auluck
Second by:  Jay Holcomb
Discussion: None

Vote:  3 Yes 0 No 0 Abstain 

Motion: Passed

11. The Chair returned to the agenda and reviewed the items to be covered during the January Interim Meeting.
12. There was a brief discussion of the outcome of the Progeny test report comments and reply comments. Jay Holcomb, Itron, updated the group on the status of the proceedings.

13. Vijay Auluck asked about ITU-R activities on 5 GHz spectrum. The Vice Chair commented that Rich Kennedy, Research in Motion, would likely bring information to the RR-TAG on these issues on Wednesday PM2.
14. There were questions about the submission of M.1450 edits by IEEE 802. The Chair reported that the ITU-R had accepted the 802.11ac information provisionally, and had accepted the 802.11ad information as submitted.
15. The Vice Chair moved throught the agenda, discussing the document FCC Authorizes Registration of Unlicensed Wireless Microphones in TVWS Database, 18-12/127r0.
16. The Vice Chair moved to the document FCC Authorizes TVWS Database Operation on East Coast,18-12/128r0, discussing the implications of this public notice, which takes the final regulatory step towards deploying networks using approved TV White Space Devices.
17. The Chair discussed Update on ITU-R Question 236/1, features of wireless power grid management systems, 18-11/79r0 Annex 1, including the background of the document and the IEEE 802 plans to provide input for this question.
18. The Chair next discussed the document FCC-12-140A1_Implementation_WRC-07_NPRM.doc, 18-12/122r), and some of its ramifications.

19. The Vice Chair introduced the document FCC 3.5 GHz NPRM, 18-12/133r0, which is opening new spectrum from 3550 to 3650 MHz for joint federal and commercial use. There were some questions about the usefulness of the newly proposed band. The Vice Chair reported that 802.22 and 802.11 were likely to provide comments for this NPRM.
20. The Chair recessed the meeting to independent study at 3:10 PM until Monday AM1.
Tuesday, January 15, 2013, AM1

21. The Chair called the meeting to order at 8:45 AM. 
22. The Vice Chair reminded the members to record their attendance.
23. The Vice Chair reported that Richard Kennedy (Research in Motion) and Peter Ecclesine (CISCO) planned to submit a contribution to the 3.5 GHz NPRM.
24. The Vice Chair reviewed the schedule for the week.
25. The Chair recessed the meeting to independent study at 9:00 AM until Tuesday PM1.
Tuesday, January 15, 2013, PM1
26. The Chair called the meeting to order at 2:30 PM.
27. The Vice Chair reminded the members to record their attendance.

28. The Chair turned the meeting over to Roger Marks, Consensii, to discuss Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, 18-12/118r2. 
29. Document 18-12/118r1 was approved by 802.18 and the EC in November 2012.
30. The revision 2 document Roger presented is an update to this previously approved document, which expands on the case studies in revision 1 with descriptions of the three cases.
31. Roger took the group through the details of the document.

32. There was some additional discussion and clarification.

33. The document was edited to correct grammar and uploaded as 18-12/118r3.

34. The following motion was made:

Motion: To approve Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, 18-12/118r3 for submission to a 5 day EC review and transmission to ITU-R WP 5D. The Chair is empowered to create a letter of transmittal and to do editorial changes as needed.
Move by:  John Notor
Second by:  Roger Marks
Discussion: None

Vote:  5 Yes 0 No 0 Abstain 

Motion: Passed
35. Roger said he has another document which is a liaison statement to the FCC which will be submitted later in the week.

36. The Chair recessed the meeting at 2:52 PM until Tuesday PM2, when the RR-TAG will meet jointly with the 802.24 Smart Grid TAG.
Wednesday, January 16, 2013, AM1

37. The Chair called the meeting to order at 8:37 AM. 
38. The Vice Chair reminded the members to record their attendance.

39. The Chair turned the meeting over to Roger Marks, who presented the document Report to External Organizations on P802.16.3 Progress, 18-13/03r0, intended for the FCC and some other organizations, including the Broadband Forum and IETF. This is a document from 802.16, Roger is requesting review and approval from 802.18.
40. Roger noted that there had been one edit to the document before being uploaded to the 802.18 section of IEEE Mentor, so he uploaded the revision, 18-13/03r1.

41. The following motion was made:
Motion: To approve Report to External Organizations on P802.16.3 Progress, 18-13/03r1 for a 5 day EC review as an 802.16 submission to the FCC, IETF, the Broadband Forum, and other relevant organizations. Roger Marks and the Chair of 802.18 are authorized to make editorial changes as necessary.

Move by:  Roger Marks
Second by:  Jay Holcomb
Discussion: None

Vote:  4 Yes 0 No 0 Abstain 

Motion: Passed
42. The Chair recessed the meeting at 8:56 AM until Wednesday PM1.
Wednesday, January 16, 2013, PM1

43. The Chair called the meeting to order at 1:45 PM. 
44. The Vice Chair reminded the members to record their attendance.

45. The Vice Chair reported on the status of the 3.5 GHz NPRM with respect to contributions from 802.11 and the likelihood that 802.18 would not be able to complete comments during the Vancouver meeting.
46. The Chair suggested that we could include comments recommending that the 3.5 GHz band be extended lower in frequency based on the radar characteristics (adaptive radar). Possibly, recommending the band go down to 3.4 GHz.
47. Peter Ecclesine commented that there are no new coexistence issues with going lower in frequency. Peter also commented on the fact that there are no legal receiving FSS sites operating below 3500 MHz. The Chair commented in support of this fact.
48. There was further discussion of how IEEE 802 should approach the 3.5 GHz NPRM.
49. In particular, Peter recommended that the comments to the NPRM include a request for rigorous analysis of the exclusion zones and guard band protecting FSS installations.
50. Peter presented information showing the exclusion zones. Peter suggested that properly fenced FSS sites would basically eliminate the exclusion zones, and the guard band.
51. Peter expressed the view that the present document coment on the 3.5 GHz NPRM does not reflect the views of 802.11. Ron Porat, Broadcom, agreed.
52. The Chair recessed the meeting to independent study at 3:12 PM until Thursday AM2.
Thursday, January 17, 2013, AM2

53. The Chair called the meeting to order at 10:35 AM.

54. The Vice Chair reminded members to log in and record their attendance.
55. There was a brief discussion of the status of the comment document for the 3.5 GHz NPRM, and it was agreed that inputs to the document were still coming in, and we would review the document later in this meeting and in scheduled teleconferences.
56. The Chair turned the meeting over to Roger Marks, who proposed a revision to Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, 18-12/118. The revision 4 version was presented for review and approval. Roger explained the source of the addition.

57. The following motion was made:
Motion: To approve Draft LS to WP 5D: Comments on Working Doc toward a PDNR on the use of IMT for broadband PPDR, 18-12/118r4 for a 5 day EC review and submission to ITU-R. The Chair of 802.16 and the Chair of 802.18 are authorized to make editorial changes as necessary.
Move by:  Roger Marks
Second by:  Vijay Auluck
Discussion: None

Vote:  7 Yes 0 No 0 Abstain 

Motion: Passed
58. The Chair turned the meeting over to Peter Ecclesine, who presented draft-802-comments-fcc-3550-3650-nprm, 18-13/04r5, the current revision of the document.

59. Peter presented the document and the various edits which he provided to the document.

60. In particular, Peter noted that a central issue is the keep out areas and the guard band to protect FSS, and that 802 should request a rigorous review of the required keep out area and guard band size.
61. There was some discussion of the small cell vs large cell issues. There was a clarifying discussion, and some edits of the document.
62. There was discussion of the focus of the NPRM, which is focused in rule changes to Part 95, not on Part 15. Peter pointed out that the NPRM focuses on non-exclusive use.
63. Peter moved on to the issue of physical and spectrum separation to protect FSS operations. Peter used the example of the Teleport Telecenter, which has a 50 ft fence around the FSS antenna installation. There was some disagreement about the particulars of the statements in the document, including suggesting the requirement that FSS sites put up fences to protect from interference. The general feeling was the request for more rigorous analysis was sufficient, rather than a specifc remedy to FSS vulnerability from other services.
64. There was agreement after some rearrangement and editing of text.
65. There was some discussion of the statements with regard to spectrum sensing, and whether the paragraphs as written with respect to sensing are appropriate.
66. Peter Ecclesine said that a “small cell” is a 0 dBm transmit power deployment.

67. The Vice Chair suggested that the review end at 12:15 PM so that final decisions on teleconferences can be made. There was general agreement to end discussion at 12:15 PM.
68. The discussion moved on to the beacon proposal. There was discussion about the appropriateness of the text.
69. The discussion was terminated due to lack of time at 12:18 PM.
70. The agreement on teleconferences on January 24, January 31, and February 7, starting at 3 PM PST, 4 PM MST, 5 PM CST, 6 PM EST. The meetings will be scheduled to last two hours. The Chair will send out notices.
71. The Chair adjourned the meeting at 12:25 PM. 
72. The next IEEE 802.18 meeting will be from March 18-21, 2013, at the Caribe Royale, Orlando, FL.
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